ULTIMATE OVERLAND PRODUCTS

FITMENT INSTRUCTIONS

FORD RANGER Canopy Camper and ModCAP Camper



Installation Instructions

™

ULTIMATE OVERLAND PRODUCTS

Preliminary information

Installation and fitment instructions includes the tools required, fasteners
included in the kit, and the hardware included in the kit.

Please follow the instructions and check installation steps with the images in
this document.

Alu-Cab recommends that all sealing work is allowed to cure for 24 hours,
after which you may drive the vehicle on normal paved roads. Before driving
off-road with your Alu-Cab product or operating your roof conversion, an
additional cure period of 48 hours is required.

Failure to follow these instructions will void your warranty. Please ensure that
you follow the sealant manufacturers curing time as per their technical data
sheet.

These times may differ slightly from the times we have recommended.

Service Enquiries email

queries@alu-cab.com




DISCLAIMER

Safety Notice - Lifting and Handling of Product

Do not attempt to lift, move, or suspend the canopy, canopy camper, or
any related product using eyebolts, eye nuts, or any components attached
to the cargo rails or roof accessory tracks.

These points are not engineered or rated for lifting loads and may
result in serious injury, product damage, or failure if used.

For all lifting and handling operations, only use approved lifting methods
such as:

® A forklift positioned securely beneath the base structure, or

®Outrigging poles attached to the designated lifting brackets supplied or
approved by Alu-Cab.

Always ensure lifting equipment and methods comply with applicable
safety standards. Improper lifting may void the warranty on this product.

ULTIMATE OVERLAND PRODUCTS

Service Enquiries email

queries@alu-cab.com




Installation Instructions

DOUBLE CAB REAR FILLER ASSEMBLY

™

ULTIMATE OVERLAND PRODUCTS

TEM QcC
4y PART NUMBER DESCRIPTION | MATERIAL  |QrY. cr:(EC
BOTIOM
162-FORD-DC-80T-SUPP- 1060 Aloy
1 SUPPORT 1
BRKT-01-01 BRACKET {3mm)
2 162-FORD-DC-INNER- | FILLER BOX | 1060 Aloy 1
BOX-LH-01-01 LH (2mm)
REAR 1060 Alo:
3 162-FORD-DC-RER-BOT- | BOTTOM Tread Plc've 2
COV-PLT-01-01 COVER (1.6mm)
PLATE %
4 162-FORD-DC-INNER- | INNERBOX | 1040 Aloy 1
BOX-RH-01-01 RH (2mm)
5 Mé Cage Nut Coge Nut AlSI 316 18
& | 1ISO 7040 M8 Nyloc Nut | Nyloc Nut AlSI 316 13
Button Heod
7 g BO 7380 Méx16 Hex Socket AlSI 316 18
Screw
DIN 1278 Mé Spr M6 S
Washer - Comp?essngd Wospt?gg AlSI316 18
DIN 9021 M8x24 Fict
9 Washer Flot Washer AlSI 316 13
Overszed
10 Méx18 Flat Washer Mé Flat AlSI 316 18
Washer
1| Mio0Fatwasher | vaed | szl | 2
DIN 933 M10x25 Hex Hex Head
12 Head Bolt Bolt AlSI 316 2
g PE
13 M8 Nut Cap Plastic N |Low/medum [ 13
Density
DIN 933 MB8x20 Hex Heod| Hex Heod
14 Bolt Bolt AlSI 316 13
DIN 1278 M10 Spring | M10 Spring
15 Washer - Compressed Washer AlSI 316 B
16| FORDDCFKDOOR | DOOR | puooer | 1

RUBBER

RUBBER




Installation Instructions

EXTRA CAB REAR FILLER ASSEMBLY

™

ULTIMATE OVERLAND PRODUCTS

MEMNO.|  PART NUMBER DESCRPTION MATERIAL Qry. C&%K
162+ ORD-XC-BOI-
1 Sl S BOTIOM SUPPORT BRACKET | 1060 Alloy (3mm) | 1
162-FORD-XC-CC- 1060 Alo
y Tread
2 | INNERBOX-LHOI INNER BOX LH Aate (1smm) | !
162-FORD-XC-CC-
1040 Alloy Tread
3 | NNER-BOXRHOI INNER BOX LH Piate (1smmy | !
B inis’ - tosmen Side Rubber Seal Rubber 2
g |[MEeiend Hex Head Bolt ABI316 13
& ([T ot Flot Washer ABI316 13
7 M8 Nyloc Nut Nyloc Nut ABI314 13
PE Low/Medium
8 M8 Nut Cop Plostic Nut Cap Densily 13
9 M6 Cage Nut Cage Nut ABI 314 2
Méx 16 Button
10 | Head Hex Socket | Button Heod Hex Socket ABI1316 2
Screw
11 Méx18 Fiot Washer | Oversized Mé Rat Wosher ABI316 2
DIN 1278 Mé Spring
12 Washer - Mé Spring Washer ABI316 2
Compressed
3§ [[MraEabgctiead Hex Head Bolt ABI316 2
14 | M0G0 Aot Washer | Oversized Rat Washer ABI314 2
DIt 1278 M10 Sprng
15 Washer - M10Spring Washer ABI314 2
Compressed
16 | FORDXCDOOR |  noop sEAL RUBBER Rubber 1

SEAL RUBBER




Installation Instructions Alu-Cab

Rear filler panel assembly. Fit lower door frame to filler panel assembly as shown.




Installation Instructions

Mount filler panel assembly to load bin as shown. Then mount canopy camper base unit on top of load bin.




Installation Instructions Alu-Cab

Connect rear filler panel assembly and base unit as shown.

OUTER MOUNTING ON BOTH JOINTS INNER MOUNTING ON BOTH JOINTS




Installation Instructions

Fit rear door rebate with @4.8 x 15 sealed countersunk
rivets as shown.

IMATE OVERLAND PRODUCTS

REAR DOOR
REBATE
COUNTERSINK
REAR DOOR
SEALED RIVETS RUBBER SEAL

I



Installation Instructions

Canopy Camper Fitment - Tools, Fasteners & Hardware

Tools & Items Required

™

ULTIMATE OVERLAND PRODUCTS

° Ratchet

G Fasteners Supplied (included with Filler Kit)

° T-40 Spline Socket

° 13mm Socket
° 13mm Ring Flat Spanner
ltems
Turpentine

Cloth

M8x30mm Hex Bolts 8 off
M8x20mm Hex Bolts 12 off
M8x25mm Hex Bolts 4 off
M8x40mm Hex Bolts 2 off
M8 Flat Washer 20 off
M8 Split Washer 12 off
M8 Nyloc Nuts 18 off
M8 Plastic Nut Caps 18 off

Black sealant, silicone or Sikaflex

Window Cleaner




Installation Instructions

Canopy Camper Fitment - Tools, Fasteners & Hardware

0 Hardware Required:

™

ULTIMATE OVERLAND PRODUCTS

) Left Front Support Brackets 1 off
° Right Front Support Bracket 1 off
° Left Rear Support Bracket 1 off
° Right Rear Support Bracket 1 off
° Universal Bracket 4 off
) Centre Mounting Bracket 2 off




™

ULTIMATE OVERLAND PRODUCTS

Installation Instructions

Canopy Camper Fitment - Tools, Fasteners & Hardware

’ In Figure 1 and Figure 2 below are the canopy support brackets for the Ford T6/T7 Ranger.

Rear Mounting Bracket
Front Mounting Brackets

1011

Figure 1: Front Support Canopy Brackets Figure 2: Rear Support Canopy Brackets




™

Installation Instructions Alu-Cab

a Mounting the Support Brackets to the L oad Bin

Removing the Standard Hooks

Remove the standard hooks using a T40 spline socket and ratchet.

Standard Hook Points

Figure 3: Standard Hook Points Figure 4: Standard Hook



™

Installation Instructions Alu-Cab

e Bolting the Front and Rear Mounting Brackets to the | oad Bin

Figures 5 to Figure 10 shows where and how the support brackets are fixed to the load bin. The
top of the brackets must be flush with the load bin.

Right and Left Right and Left
Rear Brackets Front Brackets

Ford Sapport beackets

Figure 5: Top View of Load Bin Figure 6: Side View of Load Bin



Installation Instructions Alu-Cab

’ Rear Canopy Support brackets Front Canopy Support brackets ‘

Figure 7: Rear Canopy Support Bracket Position Figure 8: Front Canopy Support Bracket Position



Installation Instructions

M8x30
Hex Bolt
M8 Nut
cap
@ 9=+
& [T

ULTIMATE OVERLAND PRODUCTS

M8 Split
Washer

M8 Hat
Washer

Figure 9: Rear Bracket Mounting Assembly

M8x30
Hex Bolt M8 Spik
Washer
M8 Nut
=29

Cap
M3 Flat
Washer

@ ol

Figure 10: Front Bracket Mounting Assembly



Installation Instructions

’ Centre Mounting Bracket

™

ULTIMATE OVERLAND PRODUCTS

ITEM NO. PART NUMBER DESCRIPTION MATERIAL QTY.
1 CMB-000-002 BOTTOM CLAMP BRACKET AIS1304 (3mm) 1
2 212-MNT-BRKT-02-00 MOUNTING BRACKET 2 AlS1304 1
3 M&x50 Hex Head Bolt Hex Head Bolt AlSI316 1

DIN 933 M8x20 Hex
4 Head Bolt Hex Head Bolt AlSI316 2
DIN 125 M8 Flat
5 Washer Flat Washer AlSI3T16 5
6 DIN 985 M8 Nyloc Nut Nyloc Nut AlSI 316 3
: PE Low /Medium
7 M& Nut Cap Plastic Nut Cap Density 3
& M& Hex Head Nut Hex Head Nut AlSI316 1




Installation Instructions Alu-Cab

g Mounting the Centre Mounting Bracket

In Figure 15 below shows how the centre mounting bracket clamps onto the load bin.

Figure 15: Section View of Clamping Method



™

Installation Instructions

‘ Canopy Installation

Before placing the canopy onto the load bin, check that the D-Rubber is intact on the canopy. If this is not done, the canopy
and/or load bin could be damaged or can cause leaks into the canopy.

ULTIMATE OVERLAND PRODUCTS

To position the canopy, ensure that it is flush with the load bin.

Canopy
\'\ | Flusk
L -

Load bin

Figure 16: Canopy and Load Bin Alignment



™

Installation Instructions Alu-Cab

Canopy Fitment to Load bin

Open all the doors of the canopy and place onto the load bin.

Bolting the Universal Bracket to the Support Bracket.

In Figure 17 and Figure 18 below shows how the universal bracket is mounted to the front and rear support

brackets.

Support
Bracket

Universal Bracket M8x25 Hex Bolts

I

M8 Flat Washer

M8 Nylock Nuts
M8 Nylock Nuts

Support Bracket

Figure 17: Universal-Front Figure 18: Universal-Rear Bracket
Bracket Mounting Assembly Mounting Assembly



Installation Instructions

™

ULTIMATE OVERLAND PRODUCTS

° Bolting the Universal Bracket to the Canopy

In Figure 19 and Figure 20 shows the fastener assembly.

When the Universal bracket is bolted to the mounting brackets, it should then be mounted to the canopy.

| MB8X25 Hex bolt

Universal
Bracket

M8 Nylock Nut

M8 Nut Cap

Rear Mounting
Bracket

Figure 19: Rear Universal to
Canopy Mounting assembly



Installation Instructions Alu-Cab

Q _—n

- -y\

-
>
Mounting Bolts

S &
T 2 3

Figure 22: Overall Fitting Assembly

Mounting Bracket

Figure 21: Tightening Universal
bracket to Canopy



Installation Instructions

™

ULTIMATE OVERLAND PRODUCTS

Fit the supplied Ford Canopy mounting brackets to existing holes
In load bin as shown. See Ford Canopy fitment instruction below.

Can,
FORD RANGER G BR4 AVOPY
LOAD BIN-_ / ACKET

FORD CANOPY CAMPER
CENTRE MOUNT



™

ULTIMATE OVERLAND PRODUCTS

Disclaimer

All rights reserved. No part of this website may be reproduced, translated, stored in a retrieval system, or transmitted, in any form or by any means, electronic, mechanical, photocopying, recording
or otherwise, without prior written permission of the owner.

Review all instructions information carefully before installation.

Any damages, direct or incidental to the installer and/or property due to incorrect installation of any parts are the responsibility of the installer. Due to the various applications and fitment options
available, the responsibility lies with the user to ensure all mounting points are secure and tight before every trip.

If unsure, consult with your Distributor regarding the operations of our products.

Users are advised to be mindful of the load they are carrying and drive in accordance with road conditions.

WARNING

Always wear appropriate PPE (Personal protection equipment) when fitting our products. Although the mounting kit is designed to be DIY, if you have any doubts or concerns, contact an
accredited fitment centre to carry out the work. Alu-Cab will not be liable for any injury to persons, and/or damage to products and/or vehicles.

While Alu-Cab Holdings takes reasonable measures to ensure that the contents of this Website are accurate and complete, Alu-Cab Holdings makes no representations or warranties, whether
express or implied, as to the quality, timeliness, operation, integrity, availability or functionality of this Website or as to the accuracy, completeness or reliability of any information on this Website.
Alu-Cab Holdings reserves the right to make changes, corrections and/or improvements to the information and to the products and programs described in such information, at any time without
notice.

Alu-Cab Holdings will use reasonable endeavours to maintain the availability of the Website, except during scheduled maintenance periods, and reserves the right to discontinue providing the
Website or the service or any part thereof with or without notice to you. Any person who accesses this Website or relies on this Website or on the information contained in this Website does so at
his or her own risk.

Occasionally, at our discretion, we may include or offer third-party products or services on our website. These third-party sites have separate and independent privacy policies. We therefore have
no responsibility or liability for the content and activities of these linked sites. Nonetheless, we seek to protect the integrity of our site and welcome any feedback about these sites.



